



TexTesT Repo: 1255583  
Date: 10/17/2012  
Page: 1 of 1

CLIENT: FIRE RETARDANT COATINGS OF TEXAS  
1150 Blue Mount Road West #202  
Haslet, TX 76052

ATTN: David Paulo

SAMPLE IDENTIFICATION: Denim Fabric treated with FX Fabric Guard

AS RECEIVED

CALIFORNIA STATE FIRE MARSHALL  
FLAME RESISTANCE  
TITLE 19, SECTION 1237.1  
SMALL SCALE TEST

		<u>AFTER FLAME</u> (Seconds)	<u>AFTER GLOW</u> (Seconds)	<u>CHAR LENGTH</u> (Inches)
SPECIMEN	1W	0.0	1.2	2.4
	2W	0.0	1.4	3.0
	3W	0.0	1.4	2.6
	4W	0.0	1.3	2.7
	5W	<u>0.0</u>	<u>1.0</u>	<u>2.8</u>
		0.0	1.3	2.7
	6F	0.0	1.1	2.2
	7F	0.0	1.3	2.7
	8F	0.0	1.3	2.6
	9F	0.0	1.4	2.4
10F	<u>0.0</u>	<u>1.4</u>	<u>2.8</u>	
	0.0	1.3	2.5	

CRITERIA: PASS/FAIL

CHAR: 6.0" Max. Ind.  
AFTER FLAME: 4.0 Seconds Max. Avg. each direction

COMMENTS: The submitted sample passes the requirements of California State Fire Marshall 1237.1 Flame Resistance Small Scale Test, as received.

**TEXTTEST**

Signed by